Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/ 260cc ATV engine Parts > LH300cc/260cc ATV Radiator (for 2005 Model)
REF. No. PART NO. DESCRIPTION Q'TY Figure NO. 名称
1 22901 THERMOSTAT 1 170M.11.7.2 温度自动调节阀组件
2 22902 THERMOSTAT COVER  1 170M.11.7.1 壳体
3 10085 SOCKET HEAD BOLT M6X25 2 GB70-M6X25 内六角螺钉
4 22904t RADIATOR ASSY (THICKER) 1 170M-A.11.3c 冷却器壳体
5 22905t BLOWER ASSY 2 170M-A.11.2 风扇电机组件
6 10087 FLANGE BOLT M6X9 6 GB5787-M6X9 螺栓
7 22907a SAFETY VALVE 1 170M.11.1.1 安全压力阀
8 23028 PIPE 2 1 170M.11.6-2 通气软管
9 22909t RADIATOR FILLER HOSE 1 170M-A.11-2b 水管
10 22910t RETURN HOSE  1 170M-A.11-14a 出水管
11 22911 FEED HOSE  1 170M-A.11-11 进水管
12 22912 COMPRESSION SPRING  2 170M.11 弹簧
13 22913 HOSE CLAMP1 6 170.M.11.9 喉箍14/32
14 22914 HOSE CLAMP2 2 170M.1-7 卡圈10
15 22915 HOSE1 1 170M.1-8 化油器进水管
16 10110 BOLT  M6X20 2 GB/T5787-M6X20 螺栓
17 22917 RADIATOR SIDE SUPT GROMMET 2 170M.11-5 减震器套1
18 22918 COLLAR 2 170M.11-6 销套
19 22919 THERMOSTAT SWITCH ASSY 1 170M.11.4 温控开关
20 10004 NUT M6 2 GB/6187-M6 螺母
21 10019 WASHER PLATE 10 2 GB97-10 垫片
22 10094 CLIP 2X20 2 GB91-2X20 销子
23 22923 PIPE 1 1 170M.11.6-5 软管
24 22924 CLIP 2 170M.11.6-4 卡箍
25 22925 TANK RECOVERY 1 170M.11.6-3 回收罐
26 22926 CAP 1 170M.11.6.1
27 10140 BOLT FLANGE M6X12 1 GB/T5787-M6X12 螺栓
28 23001 JOIN 1 170M.1.1-5 水管接头
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf